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30.000 MHz 1.000 GHz 1.000 MHz 837.84858 MHz -41.51 dBm -28,51 dB
1.000 GHz 1,700 GHz 1.000 MHz 1.69948 GHz -54.24 dBm -41.24 dB
1.790 GHz 3,000 GHz 1.000 MHz 2.16598 GHz -45,44 dBm -32,44 dB
3.000 GHz 2.000 GHz 1.000 MHz 3.52121 GHz -44.85 dBm -31.85dB
9.000 GHz 13.000 GHz 1.000 MHz 12.84977 GHz -50.46 dBm -37.46 dB
13.000 GHz 18.000 GHz 1.000 MHz 16.32285 GHz -49,37 dBm -36.37 dB
hid
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Report No. : FGON0201D

Frequency Stability|
Test Conditions FR1 n66 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage
(°C) (Volt) Deviation Result
(ppm)
50 Normal Voltage 0.0004
40 Normal Voltage 0.0026
30 Normal Voltage 0.0006
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0034
0 Normal Voltage 0.0001
10 Normal Voltage 0.0020 PASS
-20 Normal Voltage 0.0005
-30 Normal Voltage 0.0002
20 Maximum Voltage 0.0025
20 Normal Voltage 0.0000
20 Battery End Point 0.0009
Note:
1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.4 V. ; Maximum Voltage =4.45 V.
2. Note: The frequency fundamental emissions stay within the authorized frequency block.
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o a0, FCC RF Test Report

Report No. : FGON0201D

5G NR n77

Peak-to-Average Ratio

Mode FR1 n77 / 100MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size 1RB 1RB 1RB 1RB Result
Lowest CH 2.95 3.71 3.94 5.67
Middle CH 2.54 4.34 5.81 54 PASS
Highest CH 2.36 3.85 3.99 4.85
Mode FR1 n77 / 100MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size 1RB Result
Lowest CH 4.86
Middle CH 3.4 PASS
Highest CH 3.71
Mode FR1 n77 / 100MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Lowest CH 5.06 5.3 5.2 5.4
Middle CH 5.22 5.33 5.36 5.21 PASS
Highest CH 5.28 5.2 5.5 5.36
Mode FR1 n77 / 100MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Lowest CH 5.28
Middle CH 5.16 PASS
Highest CH 5.44
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SPORTON LAB.

FCC RF Test Report

Report No. : FGON0201D

Date: 30.MOV.2020 18:38:35

(vearon ) =
Ref Level 30.00 dém Offset 12.94 d8 & RBW 1 MHz

o Att 40ds @ SWT  100ms & VBW 3 MHz
SGL Count 100/100

Made Sweep

Sroorr D S ® &
Ref Level 30.00 dém Offset 12.94 d8 & RBW 1 MHz Ref Level 30.00 dém Offset 6.00 d@ & RBW 1 MHz
jo Att 40 dB @ SWT 100 ms & VBW 3 MHz Mode Sweep jo Att 40 dB @ SWT 100 ms & VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@155 AvgPwr @153 Max
20 20
10 d 10 d
o o
-10 df -10 df
-20 df -20 df
30 df 30 df
; e YT TR L AT YRR
~40 df ~40 df
50 df 50 df
-6 df -6 df
CF 3.75 GHz 691 pts BEG" 204.0 MHz CF 3.75 GHz 691 E!i s!!ﬂ 204.0 MHz
‘Channel Power ‘Channel Power
Bandwidth 100,00 MHz Power 23.61 dBm Tx Total 23.61 dBm Bandwidth 100,00 MHz Power 26.56 dBm Tx Total 26.56 dBm
1 ) i 1

Date: 30.NMOV.2020 18:38:03

Spectrum 2 ()

Ref Level 30.00 dém

o Att 40.dB @ SWT

Offset 6.00 d& & RBW 1 MHz

100 ms & VBW 3 MHz  Mode Sweep

SGL Count 1007100

(@153 AvgPwr @153 Max

20 20

0d 10d

o 0

-10 df -10di

204 20d

-30d 30

o O s |t ) TR P

-a0 d and

-s0d Sod

-60 df end

CF 3.75 GHz 691 pts Span 20+.0 MHz CF 3.75 GHz 691 pts Span 204.0 MHz
Channel Povier

Bandwidth 100.00 MHz Power 23.79 dBm Tx Total 23.79 dBm

‘Channel Power

Bandwidth 100.00 MHz

Power 27.50 dBm

|| A

Date: 30.MOV.2020 18:30:08

(vearon ) =
Ref Level 30.00 dém Offset 12.94 d8 & RBW 1 MHz

o Att 40ds @ SWT  100ms & VBW 3 MHz
SGL Count 100/100

Made Sweep

it

Date: 30.MOV.2020 18:30:35

Spectrum 2 ()

Ref Level 30.00 dém

SGL Count 100/100

o Att 40.dB @ SWT

Tx Total 27.50 dBm

Offset 6.00 d& & RBW 1 MHz

100 ms & VBW 3 MHz  Mode Sweep

(@153 Avgrwr

@153 Max

-10 df

~20 df

30 d

40 df

50 d

60 df

T
.
|
|

CF 3.75 GHz 691 pts Span 204.0 MHz

CF 3.75 GHz

691 pts

A g A

‘Channel Power

Span 204.0 MHz

Bandwidth 100.00 MHz Power 23.10 dBm Tx Total 23,10 dBm

‘Channel Power

Bandwidth 100.00 MHz

Power 27.04 dBm

|| A
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Tx Total 27.04 dBm
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FCC RF Test Report

Report No. : FGON0201D

Date: 30.NMOV.2020 18:41:06

(7

Spectrum
Ref Level 30.00 dBm  Offset 12.94 0B @ RBW 1 Mhz
jo ALt 40 dB @ SWT 100 ms & VBW 3 MHz

SGL Count 100/100

Mode Sweep

Spectrum Spectrum 2 (%) ?
Ref Level 30.00 dém Offset 12.54 8 & RBW 1 MHz Ref Level 30.00 dém Offset 6.00 d& & RBW 1 MHz
o Att 40l ® SWT  100ms @ VBW 3MHz Mode Sweep o Att 40dB @ SWT  100ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@153 AvgPwr @153 Max
20 20
10d 10d
o o
-0 d -0 d
~20 df ~20 df
30 d 30 d
P YT REPY it ephultyellf ot g
-an d -an d
50 d 50 d
60 df 60 df
CF 3.75 GHz 691 pts Span 204.0 MHz CF 3.75 GHz 691 pts Span 204.0 MHz
‘Channel Power ‘Channel Power
Bandwidth 100.00 MHz Power 21.98 dBm Tx Total 21.98 dBm Bandwidth 100.00 MHz Power 27.65 dBm Tx Total 27.65 dBm
I ) p) )i

Date: 30.MOV.2020 18:41:30

Spectrum 2 (®)

Ref Level 30.00 dBm

SGL Count 100/100

o At 40 dB @ SWT

Offset 6.00 d8 & RBW 1 MHz
100 ms @ VBW 3 MHz

Mode Sweep

(@153 Avgrwr

@153 Max

-10 df

~20 df

30 d

40 df

50 d

60 df

CF 3.75 GHz 691 pts

40 df

50 d

60 df

Span 204.0 MHz

CF 3.75 GHz

691 pts

Al WAL

Span 204.0 MHz

‘Channel Power
Bandwidth 100.00 MHz

Power 20.56 dBm

Tx Total 20.56 dBm

it

J

Date: 30.NOV.2020 18:42:39

‘Channel Power

Bandwidth 100.00 MHz

Power 25.42 dBm

Ready v

(7

Spectrum
Ref Level 30.00 dBm  Offset 12.94 0B @ RBW 1 Mhz
jo ALt 40 dB @ SWT 100 ms & VBW 3 MHz

SGL Count 100/100

Mode Sweep

#7357 Evarwr

it

Date: 30.MOV.2020 18:42:13

Ref Level 30.00 dBm

SGL Count 100/100

Spectrum 2

40 dB @ SWT

®

Tx Total 25.42 dBm

Offset 6.00 d8 & RBW 1 MHz

100 ms @ VBW 3 MHz  Mode Sweep

CF 3.75 GHz

691 pts

-10 df

~20 df

60 df

Span 204.0 MHz

CF 3.75 GHz

691 pts

Span 204.0 MHz

‘Channel Power
Bandwidth 100.00 MHz

Power 23.62 dBm

Tx Total 23.62 dBm

it

J

Date: 30.NOV.2020 18:34:ld

‘Channel Power

Bandwidth 100.00 MHz

Power 28.68 dBm

!

it

Date: 30.MOV.2020 18:34:51

Tx Total 28.68 dBm
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Date: 30.MOV.2020 18:35:18

Spectrum Spectrum 2 (%) ?

Ref Level 30.00 dém Offset 12.54 8 & RBW 1 MHz Ref Level 30.00 dém Offset 6.00 d& & RBW 1 MHz
o Att 40dB @ SWT  100ms @ VBW 3MHz  Mode Sweep o Att 40dB @ SWT  100ms @ VBW 3 MHz  Mode Sweep

SGL Count 100/100 SGL Count 100/100

@153 AvgPwr @153 Max

20 20

10d 10d

o o

-0 d -0 d

~20 df ~20 df

P — : s

-an d -an d

50 d 50 d

60 df 60 df

CF 3.75 GHz 691 pts Span 204.0 MHz CF 3.75 GHz 691 pts Span 204.0 MHz
‘Channel Power ‘Channel Power

Bandwidth 100.00 MHz Power 23.26 dBm Tx Total 23.26 dBm Bandwidth 100.00 MHz Power 28.56 dBm Tx Total 28.56 dBm
)i T Ready P )i

Date: 30.NOV.2020 18:35:42

Date: 30.MOV.2020 18:36:30

Spectrum = Spectrum 2 (X =
Ref Level 20.00 cBm  Offset 12.94 08 w RBW 1 MHz Ref Level 30.00 dBm  Offset 6.00 dB = RBW 1 Mz

o att 40CR @ SWT  100ms @ VBW 3MHz  Mode Sweep o At 40d8 @ SWT 10D ms @ VBW 3 MHz  Mode Sweep

SGL Count 100/100 SGL Count 100/100

(@153 Avgrwr @153 Max

20 20

10d 10d

0 0

-t0d -t0d

20 d 20d

e Ul -

30 dBm— T - TR ]W i i e |
40 df 40 df

04 04

60 df 60 df

CF 3.75 GHz 691 pts Span 20+.0 MHz CF 3.75 GHz 691 pts Span 204.0 MHz
Channel Povier Channel Povier

Bandwidth 100.00 MHz Power 22.89 dBm Tx Total 22.89 dBm Bandwidth 100.00 MHz Power 28.09 dBm Tx Total 28.09 dBm
)i ] Ready P )i

Date: 30.MOV.2020 18:36:13

J

Date: 30.MOV.2020 18:37:02

Spectrum = Spectrum 2 (X =
Ref Level 20.00 cBm  Offset 12.94 08 w RBW 1 MHz Ref Level 30.00 dBm  Offset 6.00 dB = RBW 1 Mz
o att 40CR @ SWT  100ms @ VBW 3MHz  Mode Sweep 40d8 @ SWT 10D ms @ VBW 3 MHz  Mode Sweep
SGL Count 100,100 SGL Count 100,100
#7357 Evarwr (@155 Max
20 20
10d 10d
0 0
-t0d -t0d
20 d 20
n nln-lu-ﬂhul.l}lﬂ N I P T A
i FURT—— b N b el T [ LR |
40 df 40 df
04 04
60 df 60 df
CF 3.75 GHz 691 pts Span 20+.0 MHz CF 3.75 GHz 691 pts Span 204.0 MHz
Channel Povier Channel Povier
Bandwidth 100.00 MHz Power 22.26 dBm Tx Total 22.26 dBm Bandwidth 100.00 MHz Power 27.66 dBm Tx Total 27.66 dBm
)il Teady

4

it
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Date: 30.MOV.2020 18:43:08

(Sroorr gD & e _® &
Ref Level 30.00 dém Offset 12.94 d8 & RBW 1 MHz Ref Level 30.00 dém Offset 6.00 d@ & RBW 1 MHz
jo Att 40 dB @ SWT 100 ms & VBW 3 MHz Mode Sweep jo Att 40 dB @ SWT 100 ms & VBW 3 MHz Mode Sweep
SGL Count 100/100 SGL Count 100/100
@155 AvgPwr @153 Max
20 20
10 d 10 d
o o
10 d -10 df
-20 df -20 df
and Al Ll
e T VR r—— et gy f
~40 df ~40 df
50 df 50 df
-6 df -6 df
CF 3.75 GHz 691 pts BEG" 204.0 MHz CF 3.75 GHz 691 E!i s!!ﬂ 204.0 MHz
‘Channel Power ‘Channel Power
Bandwidth 100.00 MHz Power 20,51 dBm Tx Total 20.51 dBm Bandwidth 100.00 MHz Power 2579 dBm Tx Total 25.79 dBm
I ) p) )i

Date: 30.NOV.2020 18:43:30

Date: 30.MOV.2020 18:48:26

Spectrum = Spectrum 2 (X =
Ref Level 20.00 cBm  Offset 12.94 08 w RBW 1 MHz Ref Level 30.00 dBm  Offset 6.00 dB = RBW 1 Mz
o att 40dB @ SWT 100 ms @ VBW 3 MHz  Mode Sweep o At 40d8 @ SWT 10D ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
(@153 Avgrwr @153 Max
20 20
10d 10d
0 0
-t0d -t0d
20d 20d
-30d 304
sl ol b it FETRTIRVIN WhaYI
40 df 40 df
04 04
60 df 60 df
CF 3.8 GHz 691 pts Span 20+.0 MHz CF 3.8 GHz 691 pts Span 204.0 MHz
Channel Povier Channel Povier
Bandwidth 100.00 MHz Power 23.95 dBm Tx Total 23.95 dBm Bandwidth 100.00 MHz Power 26.49 dBm Tx Total 26.49 dBm
I ) p) )i

Date: 30.MOV.2020 18:47:47

Date: 30.NOV.2020 18:48:54

(Spectrum  |[SRESIUMBRNTY) T Spectrum 2 @) T
Ref Level 30.00 dBm Offset 12.94 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 6.00 d8 & RBW 1 MHz
fo Att 40 dB @ SWT 100 ms @ VBW 3 MHz  Mode Sweep 40dB @ SWT 10D ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@755 2vapwr
20 20
10 di 10 di
o o
-10 df -10di
~20 df ~20 df
30 d =30 d
i’ - it w"‘ iy rhoatlihipovspa iy
~40 df ~40 df
50 d 50 d
-6 df -6 df
CF 3.84 GHz 691 pts Span 204.0 MHz CF 3.84 GHz 691 pts Span 204.0 MHz
‘Channel Power ‘Channel Power
Bandwidth 100,00 MHz Power 22.54 dBm Tx Total 22,54 dBm Bandwidth 100,00 MHz Power 2688 dBm Tx Total 26.88 dBm
I ) P )
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Date.

© 30.NOV.2020 18:49:40

Spectrum Spectrum 2 (%) ?
Ref Level 30.00 dém Offset 12.54 8 & RBW 1 MHz Ref Level 30.00 dém Offset 6.00 d& & RBW 1 MHz

o Att 40dB @ SWT  100ms @ VBW 3MHz  Mode Sweep o Att 40dB @ SWT  100ms @ VBW 3 MHz  Mode Sweep

SGL Count 100/100 SGL Count 100/100

@153 AvgPwr @153 Max

20 20

10d 10d

o o

-0 d -0 d

~20 df ~20 df

30 d 30 d

romttrri e febebmtos oo | TRt T AT .

-an d -an d

50 d 50 d

60 df 60 df

CF 3.84 GHz 691 pts Span 204.0 MHz CF 3.84 GHz 691 pts Span 204.0 MHz
‘Channel Power ‘Channel Power

Bandwidth 100.00 MHz Power 21.89 dBm Tx Total 21.89 dBm Bandwidth 100.00 MHz Power 27.70 dBm Tx Total 27.70 dBm
)i T Ready P )i

Date: 30.NOV.2020 18:50:18

Spectrum = Spectrum 2 (X =
Ref Level 20.00 cBm  Offset 12.94 08 w RBW 1 MHz Ref Level 30.00 dBm  Offset 6.00 dB = RBW 1 Mz

o att 40CR @ SWT  100ms @ VBW 3MHz  Mode Sweep o At 40d8 @ SWT 10D ms @ VBW 3 MHz  Mode Sweep

SGL Count 100/100 SGL Count 100/100

(@153 Avgrwr @153 Max

20 20

10d 10d

0 0

-t0d -t0d

20 d 20

-30d -30d =

IO B S PR J P T
40 df 40 df

04 04

60 df 60 df

CF 3.8 GHz 691 pts Span 20+.0 MHz CF 3.8 GHz 691 pts Span 204.0 MHz
Channel Povier Channel Povier

Bandwidth 100.00 MHz Power 20.51 dBm Tx Total 20.51 dBm Bandwidth 100.00 MHz Power 25.91 dBm Tx Total 25.91 dBm
)i ] Ready P )i
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Spectrum @ Spectrum 2 (®) @
Ref Level 30.00 dBm Offset 12.94 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 6.00 d8 & RBW 1 MHz
fo Att 40 dB @ SWT 100 ms @ VBW 3 MHz  Mode Sweep 40dB @ SWT 10D ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
o155 2varwr (@155 Max
20 20
10 d 10 d
o o
10 d -10 df
-20 df ~20 df
and . IR and [T T 4 Il
e o
~40 df ~40 df
-s0d Sod
-6 df -6 df
CF 3.84 GHz 691 pts Bgun 204.0 MHz CF 3.84 GHz 691 Es SEun 204.0 MHz
‘Channel Power ‘Channel Power
Bandwidth 100.00 MHz Power 22.05 dBm Tx Total 22.05 dBm Bandwidth 100.00 MHz Power 25.45 dBm Tx Total 25.45 dBm
)i J7 Ready 4 )i
Date: 20.NOV.2020 18:46:47 Date: 20.NOV.2020 18:47:11
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Spectrum Spectrum 2 (%) ?
Ref Level 30.00 GBm  Offset 12.9+ 06 @ RBW 1 MHz Ref Level 30.00 cBm  Offset 6.00 dB = RBW 1 Mz

o Att 40dB @ SWT  100ms @ VBW 3MHz  Mode Sweep o Att 40dB @ SWT  100ms @ VBW 3 MHz  Mode Sweep

SGL Count 100/100 SGL Count 100/100

(@153 Avgrwr @153 Max
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20d 20d

A ' e— [tttz T
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60 df 60 df

CF 3.8 GHz 691 pts Span 20+.0 MHz CF 3.8 GHz 691 pts Span 204.0 MHz
Channel Povier Channel Povier

Bandwidth 100.00 MHz Power 23.20 dBm Tx Total 23.20 dBm Bandwidth 100.00 MHz Power 28.42 dBm Tx Total 28.42 dBm
I ) p) )i
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(v () =] ez ® =]

Ref Level 30.00 dBm Offset 12.94 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 6.00 d8 & RBW 1 MHz

fo Att 40 dB @ SWT 100 ms @ VBW 3 MHz  Mode Sweep po Att 40dB @ SWT 10D ms @ VBW 3 MHz  Mode Sweep

SGL Count 1007100 SGL Count 1007100

@153 AvgPwr @153 Max
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CF 3.84 GHz 691 pts Span 204.0 MHz CF 3.84 GHz 691 pts Span 204.0 MHz
‘Channel Power ‘Channel Power

Bandwidth 100,00 MHz Power 23.28 dBm Tx Total 23.28 dBm Bandwidth 100,00 MHz Power 28.61 dBm Tx Total 28.61 dBm
I ) p) )i
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(e ) = Sy ® =
Ref Level 30.00 dBm Offset 12.94 dB & RBW 1 MHz Ref Level 30.00 dBm Offset 6.00 d8 & RBW 1 MHz
fo Att 40 dB @ SWT 100 ms @ VBW 3 MHz  Mode Sweep 40dB @ SWT 10D ms @ VBW 3 MHz  Mode Sweep
SGL Count 100,100 SGL Count 100,100
| 5B AvgPwr @153 Max
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10 di 10 di
o o
-10di -10di
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. i |
0 — T i i
40 df 40 df
50 d 50 d
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CF 3.84 GHz 691 pts Span 204.0 MHz CF 3.84 GHz 691 pts Span 204.0 MHz
‘Channel Power ‘Channel Power
Bandwidth 100.00 MHz Power 22.70 dBm Tx Total 22.70 dBm Bandwidth 100.00 MHz Power 28.06 dBm Tx Total 28.06 dBm
I ) p) )i
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Date: 30.MOV.2020

18:54:53

Spectrum Spectrum 2 (%) ?
Ref Level 30.00 dém Offset 12.54 8 & RBW 1 MHz Ref Level 30.00 dém Offset 6.00 d& & RBW 1 MHz
o Att 40dB @ SWT  100ms @ VBW 3MHz  Mode Sweep o Att 40dB @ SWT  100ms @ VBW 3 MHz  Mode Sweep
SGL Count 100/100 SGL Count 100/100
@153 AvgPwr @153 Max
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L d
50 d
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)i ] Ready P )i
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Spectrum

SGL Count 100/100

Ref Level 30.00 dém Offset 12.54 8 & RBW 1 MHz
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26dB Bandwidth

Mode FR1 n77 : 26dB BW(MHz) / DFT-S OFDM
BW 100MHz 100MHz
Mod. QPSK 16QAM
Lowest CH 101.30 101.30
Middle CH 101.50 101.10
Highest CH 101.30 101.50
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Occupied Bandwidth

Mode FR1 n77 : OB BW(MHz) / DFT-S OFDM
BW 100MHz 100MHz
Mod. QPSK 16QAM
Lowest CH 96.70 96.90
Middle CH 96.30 96.50
Highest CH 96.50 96.30
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